Parts

Catalog

GSPCR-E

Disc Harrow Remote control Heavy Duty

>> BALDAN






>> BALDAN Parts Catalog

" Index

GSPCRE SPACING 500MM ...ttt stsseses s stsstessts s stsssessss e sstssssssssssssssssssenns 4
Table GSPCRE SPACING 500IMIMN ........coueueeeeeeeeeeeeeieeeeieieseeesveesesesessasessasesssasessssssssssessnas 5-6
==l 5 [V« U 7
MQIN FIAME CYIINAEE ...ttt sve e e et e sese s ssese s sssesessasessnans 8
DIQWBAE CYIINGEE ......voevveeeeeveeeteeeeeecesteeteeeetee et sr st s e s s esssese s s ess s esesssesassasessans 8
DISCS SECLION ...ttt ettt ettt ettt sttt s st e st sesss st et ssssesse s ssensessensssens 9
AXIQI BEAIING .....vveveveeeeereveeeieeeeteestetesss e s esessssessssese st essssasessssessssasessasessasasessasessssses 10
SHICKEI'S .eveveveveieieteiertste e ts s s ettt st s s st st s sttt s s s s sttt e e s s s st stssesasassasasssstesessssnsasans 11
WINING SEICKEIS .....vevveveeereeveeeeeteseeteeteteseete st e s se e e st ese et s s e s s asesssesessesessasessnasesnas 12

GSPCRE12322A (Revised: 12/2022) n



Parts Catalog >> BALDAN

+ GSPCRE Spacing 500mm Optonal

*ltems 6 and 111 - See Page 7 N
* |tems 7 and 8 - See Page 8 e _

GSPCRE12322A “




>> BALDAN Parts Catalog

« Table GSPCRE Spacing 500mm

AR AR AR ERCER NS VWY YWY Y W W
22238228 222322228
£ - =83 2e2/g/] 3 ¢ - =8 F22g 8] 3
K Code Product description S|l c|leclec|ee| el @ Code Product description S| eclec|ee| ||
= g a" g s
CERCARCERCARCERCARYE EARCARCERCARCERCARYE
1 | 5404011084-7 | Main Frame 111 26 |6020317719-7 | Hex Nut 1.1/4”7F Unc Gr5 Ch.2”H15.00mm 8
1 | 5404011049-9 | Main Frame 101 27 16020310991-4 | Hex Head Screw 3/8”X 2.1/4” 16F Unc Gr5 Rt 41416 6 6|66
1 |5404011160-6 | Main Frame 11111 28 | 6020010394-0 | Pressure Washer M10 Medium 2
2 | 5084010336-3 | Hitch Drawbar 2343mm 1 29 |6020010412-1 | Pressure Washer 5/8” Industrial Medium 293316 |16 | 16 | 65 | 16
3 |5040011068-6 | Full Cross Bar 111 30 | 6020015803-5 | Pressure Washer M27 Medium 2
3 |5040011032-5 | Full Cross Bar Ti11 101 31 6020317419-8 | Cab Screw. Hexagon M24 X 3.00 X 200mm (15.8 Rp 20201212 2
4 15022012351-8 | Gspcr 12Dsc Complete Front Frame 1 32 |6020050118-0 | Cotter pin 1/4” 8/819(19]9/9|9
4 15022012215-5 | Gspcr 14Dsc Complete Front Frame 1 33 |5024010039-5 | Flat Washer 26.2 X 44 X 4.75mm 2121222
4 150220121590 | Gspcr 16Dsc Complete Front Frame 1 34 16020110133-9 | Felt Q.7 X 560mm 202 414 4 44
4 15022012133-7 | Gspcr 18Dsc Complete Front Frame 1 35 |5530060020-3 | Hose Support 1
4 15022012217-1 | Gspcr 20Dsc Complete Front Frame 1 36 | 60203702640 | Full Lift Support 1
4 150220122481 Gspcr 22Dsc Complete Front Frame 1 37 |5558010312-9 | Piston Lock Rod #50.80 X 142mm 1
4 15022012359-3 | Gspcr 24Dsc Complete Front Frame 1 38 |6020010410-5 | Pressure Washer 1/2” Industrial Medium 12112112116 |20 | 24 | 28
5 |5022012466-2 | Rear Frame Gspcr-E 12 Discs Complete 1 39 |6020310857-8 | Hexagon Castle Nut 1.1/2” 12F Unf Gr2 Ch.2”H30.00mm 8/8/9/9/9/9]9
5 15022012467-0 | Rear Frame Gspcr-E 14 Discs Complete 1 40 | 5348050012-8 | Limiter @51 X 49.5mm Complete 2
5 15022012468-9 | Rear Frame Gspcr-E 16 Discs Complete 1 41 |6020050116-3 | Cotter pin 1/4” 1
5 |5022012469-7 | Rear Frame Gspcr-E 18 Discs Complete 1 42 | 5348050015-2 | Limiter @51 X 25mm Complete 2
5 15022012470-0 | Rear Frame Gspcr-E 20 Discs Complete 1 43 | 5558010553-9 | 300mm Piston Lock for @2 Rod 2
5 15022012471-9 | Rear Frame Gspcr-E 22 Discs Complete 1 44 1 5136021362-9 | Crosshar Complete Bottom Plate 171
5 15022012472-7 | Rear Frame Gspcr-E 24 Discs Complete 1 44 15136019712-7 | Crosshar Complete Bottom Plate 11111 11]1
*6 | 5204010573-5 | Wheel Hub - For 900 X 20 Wheelset 22 45 | 5484010190-0 | #1.5/8”X 410mm Regulator 1
*6 | 5204010557-3 | Wheel Hub - For 900 X 20 Wheelset 4 1414 4 4 46 | 5332010139-1 | Hitch Jumelo 1
*7 16020058996-6 | Hydraulic Cylinder Dir.“D.A" @2 2 47 15368010731-5 | Wheel Support Fixing Bearing 2
*8 |6020055785-1 | Hydraulic Cylinder “D.A" @2 1 48 |5530018193-6 | Wheel Support 111
9 | 5368010732-3 | Complete Wheelset Bearing 11111 1| 48|5530017847-1 Wheel Support 111111
10 | 5498100028-8 | Assembled Wheel 900 X 20 X 14 Plies (New Tire) 2 2 4144 4 4 49 |5136021363-7 | Complete Cross Bar Top Plate 11
11 |5352010090-0 | Front Wiper 6 | 718|910 11|12/ 49 |5136019713-5  Complete Cross Bar Top Plate 11171011
12 | 5352010091-8 | Rear Wiper 6|78 9 10|11]12 | 50 |6020310760-1| Hex Nut 5/8”11F Unc Gr5 Ch.1.1/16”H15.00mm 27 | 3135|3943 47| 51
13 |5352010089-6 | Central Cleaner 616 | 6|8 10|12]14 | 51 5024010298-3 | Flat Washer @17 X @44 X 4.75mm 241281323640 44|48
14 | 5024010811-6 | Washer @43 X #82 X 8.00mm 2 52 | 5024010286-0 | Flat Washer #38.4 X @61 X 6.00mm 8/8/9 9/919/9
15 | 5412010230-6 | Nipple R.1/2”Bsp X 100mm W/Sext. 7/8”W/Swivel Nut R.3/4” 16F Unf 2 53 |5024010075-1 | Flat Washer @10.3 X @25 X 2.00mm 2
16 | 5372011331-3 | Hydraulic Hose @1/2” C/1Trg E 1Tcg X 3700mm 1 54 | 5432010498-2 | #1.1/4”X 157mm Pin 1
17 16020010723-6 | Nylon Clamp for Pipe and Hose (Pa-5X1) 8 | 8 121212 /12|12 || 55 |5024010337-8 | Flat Washer @33.5 X 3#56.5 X 4.75mm 1
18 | 6020390308-4 | Nma Lock - Type “R”@4.5 X 80mm (455) 6 56 | 5432010496-6 #1.1/2"X 222mm Locking Pin 2
19 | 6020310462-9 | French Cab Pin #9.8 X 80mm 6 57 | 5432120045-4 | French Cab Pin #30.53 X 71mm 1
20 | 6020015973-2 | Pipe Sheet Clamp (Zinc Plated) 41 4,6|6|6 6| 6| 58]5432010502-4 Square Head Pin @1.1/2" 5/5/6/6 6| 6|6
21 |5372011662-2 | Hydraulic Hose #3/8” C/1Trg E 1Tcg X 1200mm 2 59 |5024010072-7 | Flat Washer 26 X @40 X 2.00mm 4
22 | 5372011332-1 | Hydraulic Hose @1/2" C/1Trg E 1Tcg X 3800mm 1 60 | 5432010500-8  @1.1/2"X 206mm Pin W/Lock 1
23 | 5372011663-0 | Hydraulic Hose #3/8” (/1Trg E 1Tcg X 1400mm 2 61 | 5432010792-2 | Pin With Lock @38 X 195mm Without Grease Fitting 2
24 | 5226010044-0 | Oil Divider 1 62 | 5432010504-0  Pin With Lock @37.5 X 135mm With Grease 2
25 | 5372011611-8 | Hydraulic Hose @1/2"W/ 1Trf And 1Tcg X 4500mm Engt Rap Male 2 63 | 5080011308-0 Conical Bushing @44 X #65 X 128mm 1

GSPCRE12322A “



Parts Catalog >> BALDAN

« Table GSPCRE Spacing 500mm

AR AR AR AR ERER AR AR AR AR AR AR
2222233 2222233

£ - |2 2288 g/]|3 ¢ . =822/ 28 /][

k] Code Product description S| x|l & Code Product description S|x| x|l ||

= g g e
[CERCARCERCARCARCARY CARCARCERCARCARCARE

64 |5456010071-2 | Hex Nut @1.5/8" 7Fpp-W Gr5 Height 38mm 2 106 | 6020250563-8 | Straight Shackle 7/8” Threaded Pin 2

65 |6020130108-7 | 1/8" Straight Grease Fitting Bsp-28F 8/819/9(9]9]9 Optional

66 | 6020130100-1 | Grease fitting 1/4” Straight Unf - 28F H14mm Sext 5/16” 2 107 | 6020010817-8 | Ag rim 13.00 X 15.1/2" 212 4144 4 4

67 |5024010875-2 | Washer with Hole Q.32.5 X 12.5mm 8 108 | 6020310415-7 | Tire 400/60 15.5/14 Traction 2.2 4144 414

68 |6020310338-0 | Sext Nut. Autobrake. C/Nylon High M24 X 3.00 Ma (I8 Ch.36mm H.28.00mm 4141666 6|6 | 109 6020410040-6 Tr-618 AValve 212414 4|44

69 |6020310183-2 | Hex Head Screw 5/8”X 1" 11F Unc1A Gr2 Rt 8 311616 |19 16 || 110 |5498010387-3 | Right Mounted Wheel 400 X 60 14 Plies 1T/112 21222

70 |6020310176-0 | Hex Head Screw M27 X 3.00 X 200mm C110.9 Rp 2 110 | 5498100070-9 | Left Mounted Wheel 400 X 60 14 Canvas 101121212122

71 | 6020310180-8 | Hex Head Screw 5/8”X 2" 11F Unc1A Gr5 Rp 2 *111| 5204010580-8 | Wheel Hub - For 400 X 60 Wheelset 2|2

72 |6020310563-3 | Hex Head Screw M10 X 1.25 X 20mm (18.8 Rt 2 *11115204010558-1 | Wheel Hub - For 400 X 60 Wheelset 414141414

73 16020311271-0 | Hex Head Screw M24 X 3.00 X 70mm CI8.8 Rp 4

74 1 6020312001-2 | Hex Head Screw 1/2”X 1.1/2” 12F W Gr5 Rt 12112112116 | 20 | 24 | 28

75 16020312506-5 | Hex Head Screw M20 X 2.50 X 160mm C18.8 Rp 202414 4|44

76 |6020317718-9 | French Head Screw 1.1/4”X 4.3/8” 7F Unc1A Gr5 Rp Special 8

77 16020310754-7 | Hex Nut 1/2”12F W Gr5 Ch.7/8”H12.00mm 12112112116 | 20 | 24 | 28

78 |5530015273-1 | Piston Linkage Support 1

79 16020312010-1 | French Cab Screw 5/8” 24128 132 36|40 44 48

80 | 6020310793-8 | Hex Nut 1.1/4" 7F Unc Gr5 Ch.2”H31.00mm 8

81 | 6020310837-3 | Sext Nut. Autobrake. W/Nylon Bx. M20 X 2.50 Ma CI8 Ch.30mm H18.70mm 22 4144 44

82 |6020310831-4 | Hex Nut M27 X 3.00 Ma CI8 Ch.41mm H.22.00mm 2

83 | 5138010017-0 | Wrench for Self Locking Hex Nut @5/8"-@1.1/2" Screw @3/8"-05/8" 1

84 15138010029-4 | 5/8”X 3/4”X 1.1/4” Hex Nut Wrench 1

85 |5138010031-6 | Wrench for Hex Nut 1.5/8” AND 1” 1

86 |5138010037-5 Wrench for Hex Nut 2.1/4"and 2.1/2" Smaller 1

87 15138010039-1 | 2.1/4"and 2.1/2" Hex Nut Wrench 1

88 |6020058705-0 | Complete “L"Wrench for 5/8"and 1.1/4" Nut 1

89 | 6020058707-6 = Complete “L"Wrench for 5/8” and 3/4” Nut 1

90 | 6020058711-4 | Complete “L"Wrench for 5/8” and 1" Nut 1

91 | 5136021696-2 | Plate 58 X 70 X @32.3mm 8

92 | 6020130112-5 | Grease Fitting 1/8”90 Degrees Bsp-28F 1111 1]1

93 | 6020350419-8  Wheel 7.00 X 20 202 4 4144 4

94 | 6020310409-2 | Tire 900X20-14 Ls. 2124 4144 4

95 | 6020050359-0  Air Chamber 900X20 202 4 4144 4

96 |6020310420-3  Camera Protector 900X20 212|414 444

97 | 5432010535-0 | Pin With Lock #37.5 X 135 Without Grease Fitting 2

98 |6020130108-7 | 1/8”Straight Grease Fitting Bsp-28F 2

99 | 6020390919-8 | Lock with Ring @8 X 65mm 1

100 | 5432010986-0 | Pin With Handle 82" X 242mm 1

101 | 5024010386-6 | Flat Washer @51 X @98 X 4.75mm 1

102 | 5080012250-0 | Bushing #54.3 X #88.9 X 41.5mm 1

103 | 5080012249-7 | Bushing @54.3 X 88.9 X 86.5mm 1

104 | 5412010130-0 | Reduction Nipple R.3/4” Unf X R.3/4” Unf X 35mm Sext. 7/8"W/Hole §1/16” | 2

105 | 6020230473-0/| Gr8 Chain Sling With Link @10M 1

GSPCRE12322A n



>> BALDAN Parts Catalog

» Wheel Hub

Code Product description

Item
All
900x20
400x60

5204010493-3 | Complete Wheel Hub
5096010051-1 | Hub Cap

6020130108-7 | Grease Fitting 1/8"
5456020010-5 | Nut 2.1/2" 12F

6020310489-0 | Heavy Elastic Pin @10 X 75mm
5024010711-0 | Smooth Washer @64 X @82 X 2mm
5232012383-6 | Wheel Shaft 1
5232012384-4 | Wheel Shaft 1
6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00mm
5204010492-5 | Wheel Hub

6020350196-2 | Bearing 3920/3982

6020350190-3 | Bearing 33287/33462

6020350280-2 | Retainer 87,30 X #120,80 X 14,30mm

6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp
6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A (112.9 Rt (Phosphated)

O 00 N N O L1 AW N =

5N
_ a
w N = O

N O —m —ma a2 2 o

-
>

GSPCRE12322A




Parts Catalog

 Main Frame Cylinder

Repair Kit
LENIORS

For spare parts order, please check in the cylinder
jacket, the following: - Baldan part number with
11 numbers, the manufacturer code, name and
manufacturer date.

>> BALDAN

Item

Code

Product description

All

Repair Kit LENIORS

IcoON oYU A WN =

J008954

6020190214-5

Gasket Std 3750-4250

Guide Ring W2-5000-500 (@5 x 1/2")
Guide Ring W2-2250-500 (2.1/4"x 1/2")
Parback 8-350

0°Ring 2-350 (#116,84 x @5,33mm)

Gasket B 2500-2000-375B (@2x@2-1-2x3-8)
Cleaner Ring D-2000

0°Ring 2-226

Repair Kit Leniors J008954

—_—_m m S NN =N

« Drawbar Cylinder

=

7

A

For spare parts order, please check in the cylinder
jacket, the following: - Baldan part number with 11
numbers, the manufacturer code, name and manu-
facturer date.

GSPCRE12322A

Repair Kit

Repair Kit

LENIORS

MOCDROL

Item

Code

Product description

All

Repair Kit LENIORS

N s W =

J007389

6020190207-2

Gasket Std 3120-3375 (@3.3/8" x @ 4" x 5/16")
Guide Ring W2-4000-500 (#4" x 1/2")

0°Ring 2-342 (#91,44 x @5,33mm)

Parback 8-342

Guide Ring W2-2250-500 (2.1/4" x 1/2")
Gasket B 2500-2000-375B (@2x@2-1-2x3-8)
Cleaner Ring D-2000

Repair Kit Leniors J007389

[N N NS

Item

Code

Product description

All

Repair Kit MOCDROL

o ocoONOTULT R WN =

49001586

6020190174-2

Cleaner Ring D-2000

Gasket 2500-2000-375 (@2x@2-1-2x3-8)
Guide Ring W2-2250-500 (2.1/4" x 1/2")
0'Ring 2-222

0'Ring 2-226

Parback 8-342

0'Ring 2-342 (091,44 x 35,33mm)
Gasket 3120-3375

Guide Ring W2-4000.500 (@4" x 1/2")
Repair Kit Mocdrol 49001586

[N NG R N P G




>> BALDAN Parts Catalog

] o
AR AR AR AR AR AR
« Discs Section 2333883838
£ code Product description S elx e e e
- [*ARvERvERwlRwERwNNw)
S SG S GGG
[CARCARCARCERCRRCRRC)
*1 15368010914-8 Front/Rear Axial Bearing 500mm W/Protection For Shaft #2.1/2" 5/6/8 88|89
2 |3174550589-1| Concave Notched Disc Blade Wdimple 36" X 12,00 Ch Rd 2.12 Internal Bevel 12114 11618 120 | 22 | 24
2 13175550589-0 Concave Notched Disc Blade Wdimple 38”X 12,00 Ch Rd 2.12 Internal Bevel 12114 116 18|20 | 22 24
2 3176550589-8| Concave Notched Disc Blade Wdimple 40”X 12,00 Ch Rd 2.12 Internal Bevel 12114 11618 120 1 22 | 24
2 131775505896/ Concave Notched Disc Blade Wdimple 42X 12,00 Ch Rd 2.12 Internal Bevel 12114116 118 (20 | 22 | 24
3 15120010060-7| Spool 487mm For shaft #2.1/2" 5/6 4|68 10N
4 15024010894-9| Convex Washer For Shaft #2.1/2" 212 414 4414
5 15558010614-4| Nut Lock 3/3 6|66 66
*6 |5024010899-0| Concave Washer For Shaft #2.1/2" - left thread 1111212222
6 15024010893-0| Concave Washer For Shaft 32.1/2" - right thread 11112 (2|2]2)|2
*7 |5456010142-5| Flanged Nut Sext. R.02.1/2” - 7Fpp - W Ch.84mm Alt.57mm(Special Left) 1111212222
7 |5456010062-3| Hexagonal Nut 2.1/2”7Fpp-W Chave 84Mm Height 58Mm(Special) - right thread 3/3/6/6|6/|6]|6
8 15024010888-4 Smooth Washer 065 X 97 X 12mm 3/3/6 6 6|66
9 16020010412-1| Pressure Washer 5/8" Media Industry 8 8 16|16 16 16|16
10 16020310183-2| Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 818 16|16 16|16 |16
11 |5232012447-6| Shaft §2.1/2"X 2747mm 1 1
11 |5232012634-7| Shaft @#2.1/2" X 2747mm(Right/Left Thread) 1 1
11 15232012463-8| Shaft @2.1/2 X 3250mm 1
11 15232012633-9| Shaft @2.1/2”X 3250mm(Right/Left Thread) 1
11 15232012386-0| Shaft @2.1/2”X 1748mm 2 1
11 15232012628-2| Shaft #2.1/2”X 1748mm(Right/Left Thread) 2 1
11 15232012385-2| Shaft @2.1/2"X 2247mm 1121
11 15232012631-2| Shaft @2.1/2”X 2247mm(Right/Left Thread) 11211
11 15232012730-0| Shaft @2.1/2”X 2782mm 2
11 15232012735-1| Shaft @2.1/2”X 2782mm(Right/Left Thread) 2
12 15024010874-4| Square Washer 70 X 8,00mm With Hole #32,3mm 101216 16 1 16|16 | 18
13 16020010424-5| Pressure Washer 1.1/4" Media Industry 101216 |16 |16 | 16 | 18
14 |5420020275-1| Square Head Bolt 1.1/4" X 145mm Locking 101216 16 16|16 | 18
15 16020310793-8| Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 20 124132132132/32136

*Assembly the left thread nut with concave washers in
the front section only, items 6 e 7.
*|tem 1 - See Page 10

GSPCRE12322A “



Parts Catalog

>> BALDAN

« Axial Bearing Code

Item

Product description

All

5368010913-0
5080011992-5
5024010836-1
5024010837-0
5538020006-5
5464020029-7
6020190119-0
5080012387-6
6020015794-2
10 |6020350069-9
11 |6020310021-6
12 |6020010394-0
13 |5024010075-1
14 | 5081010007-6
15 |6020010410-5
16 16020310051-8

WooONO UL WN =

Axial Spare Front/Rear Bearing W/Protection
Bearing Bushing @90 X 430mm

Convex Washer

Concave Washer

Bearing Cover

Bearing Protection

Gascket @160 X 0219 X 1/64"

Sealing Bushing

Axial Gascket Ring 3106 X #130mm (Jb-259-N) (Duomag)
Bearing 32218

Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
Pressure Washer M10 Media

Smooth Washer @10,3 X 325 X 2,00mm

Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
Pressure Washer 1/2" Media Industry

Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt

CDONBERRANNNRA=D 2D oo




>> BALDAN Parts Catalog

« Stickers .

All

Code Product description

Item
12a14 Dsc

16 a 18 Dsc
20a 24 Dsc

—_

195 X 3940mm)
245 X 3940mm)

6020079272-9 | Gspcr-E Baldan Decal
6020079275-3 | Gspcr-E Baldan Decal
6020079277-0 | Gspcr-E Baldan Decal (300 X 3940mm) 1
6020079273-7 | Baldan Gspcr-E Decal (195 X 2550mm) 1
6020079276-1 | Baldan Gspcr-E Decal (245 X 2550mm) 1
6020079278-8 | Baldan Gspcr-E Decal (300 X 2550mm) 1
6020079274-5 | Gspcr-E Decal (85 X 71000mm)
6020079201-0 | Left Flashlight Decal (70 X 310mm)
6020079200-1 | Right Lantern Decal (70 X 310mm)
6020095942-9 | Emblem 99.8 X 189.1mm

—_

AU B WNNN =S 2

—_—_

>> BALDAN

Item 1

GSPCR-€

ltem 6




Parts Catalog

 Warning Stickers

Ao

= dre o,
S ks Fueliz s

1 s e

>> BALDAN

§ Code Product description =
1 |6020079097-1 | Warning Sticker Clamp Main Frame/Gangs 1
2 15206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95mm) 1
3 15206010310-0 | Sticker Disc Warning (150 X 95mm) 1
4 15206010150-7 | Sticker - Warning -Place Piston Lock For Transport 1
5 16020070886-8 | Sticker Lubricate And Retighten (58 X 195mm) 1

+0 dlao hidraullan trabalha 5ol &lta prassto,
pode penctrar na pele, causande graves
farimantos.

Weriligue periodicaments o estado de

40 das mangusiras se ha indicios
e yazamento substiul-la imediatamente,

hidrdulieas alivie aprassac do clreuits.

A\ ATTENTION

+El acaite hidriulica trabaja a alta prosion y
puede penctrar =n la picl, causanda

e

GSPCRE12322A

“Verifique perindicaments ol estada de
censervasion de las mangueras.
*Al conectar o las

A\ ATENCION

+The hydraulic ail operates under high
pressuse and ean penetrate thraugh the chack
the canservstion conditions of the houses
periodically and substitute immedistaly i
andy Indication of laskags |= faynd.

“Release the pressure in the clroull prior to

:Mantsnha-se sempre longs dos
elementos atives da magquina [discos),
6% Mesmos sao aflades e podem
provocar scidentes.

*Ao proceder gualguer servigo nos
discos ultilize luvas nas maos.

A4\ ATTENTION

“Keep away from the active elements aof
the machine (disc blades), they ars
sharp and may causs accidents.

“When conducting any service on active

-
o,
-y,

A\ ATENCION

=Mantengase slempre a distancia de los.
discos de 13 Maguina, 0% mismos estam
afilados y pusden provocar accidentas.

*Cuando tanga qus hacer algun servicio

AT NCION

ENGAO | ATTENTION | ATE

AD o THE
IMPLEMENTG GOLOQUE EQUIPMENT, PLACE THE

TRANSPORTAR EL

or the hidraulic elements, use safety gloves. en los discos, use guantes en las
hidrdulicass alivie la presion del circuite. hasss manos.
Item 2 Item 3

A ATENGAO | A CAUTION |AATENCION

LUBRIFIQUE O LUBRICATE LUERIQUE EL
IMPLEMENTC THE ENGINE EQUIFC ¥ APRIETE
E APERTES O AND TIGHTEN LOS TORNILLOS
PARAFUSOS THE BOLTS DAILY DIARIAMENTE
DIARIAMENTE
e

Item 5

EQUIPD COLOGUE LA TRABA
A TRAVA NO PISTAD, PISTON LOCK TO ALIVIATE EN EL PISTON, PARA ALIVIAR
PARA ALIVIAR A THE PRESSURE DN THE LA PRESION DEL MISMS ¥ DE
PRESSAQ DO MESMO E HYDRAULIC PISTON AHD LA MANGUERAS.
DAS MANGUEIRAS. HOSES, AL RETIRAR LA TRABA DEL
A RETIRAR A TRAVA, WHEN UNLOCKING THE FISTON. FIJAR LA MISMA EN
FIXAR A MESMA NO PISTON, ATTACH THE ELER
IMPLEMENTO. PISTON LOGK DEVICE DN
THE IMPLEMENT.
G
T &
)

Item 4

e 0 AT







>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Warning Stickers
	Stickers
	Axial Bearing
	Discs Section
	Drawbar Cylinder
	Main Frame Cylinder
	Wheel Hub
	Table GSPCRE Spacing 500mm
	GSPCRE Spacing 500mm

